S'g RF Test Report of AP5010DN-AGN V200R002
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% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1
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S'g RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE

1R 1
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#BH 18 kHz

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 615 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB SYRIREY  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB :._g;-- Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB Ren]  Center Freg

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

T joonieble  Center Freq
Em #fHtten B dB 4B 8 COB0GE0 GHe

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB YN CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB : sl Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I . Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 624 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB " 51528 dim IRSGIACE

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB i iy Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.11.2 Ant 2 (Trace#2)
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB P Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

: by rq-.k_. “_ *r'll ,ﬂn .

i i F
Py L4‘""ir1‘rP"""I'T|..Jl'“""'-"'ilJf"Ln*'"1‘|“.'.-"1-‘i'lI"!'i'I|.J'*‘-;'-'-fv'h"'ur'-.J-'qHua.Iﬁ'-"'.-.'.-‘|I'||h.r'P.,J'*'*ﬁ'p"“Il""‘r-.-*fj"i""f""‘»t-J“yf W

Signal Track
On Off

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB : ¥ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I jEE:--.. Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2008-2011 Agilent Technulugles
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB | 5y | CenterFreg

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

. Arron 10 R ; : Center Freq
dBm _Atten 18 dB | 1.65000000 GHz

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g'é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

19 dBm
dBm

4 dBm

1 dBm

[ I

1 f

1

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB | 5 CenterFreg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

. erer 101 AR Tl PN Center Freq
4B Atten 18 dB sl 150000000 GHz

PASS LIMIT1

StartFreq
2 5apBaena GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB TXeRny Center Freg

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

o Arren B AR iemade  Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

- Agilent Freq/Channel
Mkrl 14.178 5 GHz
Ref —& dBm #Htten 6 dB gy | CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 16.783 : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 547 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 14373 : Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB RPN Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB 11386 : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.11.3 Trace#sum (if needed for final judgment)

(not applicable)

2.1211Gd/6_T@1+2

2.12.1 Ant 1 (Trace#l)
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dBE .I 756 Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset

i ‘T B.EARBAREE Hz
Lityh

y ’| I.'..“LIL‘ f TR — y .

) R |1,.'| et 'q'|4| I.I wlf II .!I-.'rl,lr',q'|r1 L"""dlil [ |“|"| |r1|l,|l"llhh|."‘ ]I'.f' 'Ji‘]‘urlli'".-.','.'l'l”»‘-'ﬂ ﬁ‘-‘n‘q’f‘ 'IFIII"u.IlFI "..l"'ir'r‘L.'"l1l'Il'.|'l'f.||J|r.L]L"-'A['PV|"‘"r 1 S | g na I T rac k

On Off

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB ¥R Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 5 dB W Center Freq

ASS LIMIT1

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EE:H 128 kHz #BH 368 kHz  Sw

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 6 dBm Atten 18 dB SR | Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000008 MHz
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R Ml Center Freq
dBm _Ptten 18 dE 5 | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP5010DN-AGN V200R002

H:A“Tg FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public
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S'g RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB SNoEREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB ! 5 G ii". Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

. Arren B AR NSO %8 Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB ! o | CenterFreg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB .I d 4 Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawer FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\", RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

% Agilent

#ftten 6 dB

“PRSS LTI

Report No: SYBH(R)00706507EB-2

Security Level: Public

Freg/Channel

ORI  Center Freq
17121 dBn 16.5000000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAtten 6 dB EERTISER] | Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten & dB WIS Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.12.2 Ant 2 (Trace#2)
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

H
: '—ﬁhlpl'llﬁ,ﬁ |

.|||"-.J;. i.'.-' — .
e I'i‘''rH'''J''I'''lh''-'""-a"""'“"l"..u"' n"-"‘1""["-'"'n.';r\'-.u"r*.;"r‘TJT'I""f'-'fr"-r-'r'""l'In'l-*.I.uf.-.-‘-.,.-*-.“u"'lu"t.r'h"'.-.h.ulﬂ’l.v*'a AnfHibifed ol <llgliEl Vel

On Off

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB ; Center Freq

ASS LIMIT1

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EE:H 128 kHz #BH 368 kHz  Sw
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB TRPEREY | Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm _Ptten 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP5010DN-AGN V200R002

H:A“Tg FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dBE .I 57 - 5:". Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB = o) | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB Rl  Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

NI JPPORgNdE  Center Freq
Em #fHtten B dB 4B 8 COB0GE0 GHe

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB | " Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

2 dBm #Atten 6 dB .I -: Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBnm #Ptten 6 dB 54546 dBm [T

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 688 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB PRSI  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.12.3 Trace#sum (if needed for final judgment)

(Not applicable)

2.1311N20/0_ B@1
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\", RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

'L-h'**' A i"h]" Wi 'ﬂ"r"l‘f“iﬁl

Report No: SYBH(R)00706507EB-2

Mkrl 11815 kHz
_74.155

i ,."Lu h

#JEH 918 Hz

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

|II1 *r" rlr 1| "H "* 'J' \T‘-'ﬁl"'r'l'ﬁ'“irﬂf H|JH1r'l,I'Hnr'"1_|r'|'”‘.|l|ll“'|._rf'| |:| f w

Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
141066666 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track

Cupyrlght 2008-2011 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dBE —.IE' /.55 Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB YSIWeN  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB ey | Center Freg

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
y Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 694 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

. TP 8 Center Freg
dBm _Ptten 18 dE \ | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP5010DN-AGN V200R002

H:A“Tg FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

#Htten 14 dB

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
1 the peak limit -25.78 dBm.
Atten 18 dE

1R 4
-.-.-ah-.urwmeamwﬁwwmmmmuwmyﬁwﬂmmwwmmmwﬂm

#BH 18 kHz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB LRy Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 18 dB M CenterFreq

|-PHSS LIMITu—|—|—|_|— 4.50000000 GHz
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB | :.-Ei“ Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

eren B AR UOORdE  Center Freq
Em #ftten 6 dB 4B 8 COB0GE0 GHe

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB CEWPS  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

2 dBm #Atten 6 dB .I -' P Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB 254535 dBm R

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB . - Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB .I ii". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

| ;I"l"‘ll-k
: VTR A
LR ET R T T P ; bl !
q .,1|| W WL I,.-"u.+l'|'| '|||II 'J‘I-["ﬂll"ﬁT'..,n,lhl-'\f""'Hl,l - .I‘1.Irr-‘li|I'1"1lllr"ﬁllrl-,.||."ﬁ"~"mf '"'r"'r'"‘|-'J""l"1'"J.|||"'l."*'Llllrl'l.""glﬁ"r'"ilf""ll on Slgﬂal Tragfli

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB SITW  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#fitten & dB 5 . i center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB FEREY | Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
p 1300008060 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

. e a I Center Freq
dBm _Ptten 18 dE 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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g'é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

oy

A 1 .

o

I
[
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
1 the peak limit -25.78 dBm.
Atten 18 dE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 16 dB SELrWe  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Br #fitten 6 dB TRty | Center Freg

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

. NI iMANdE  Center Freq
Em #fHtten B dB . 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ . - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ; Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawer FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB : Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 4 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : : Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB . | 309 :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

fitten 6 dB REEIREAP Center Freg

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 10 dB RS N  Center Freqg

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
oy 0.00660008 Hz
. "'"I'1|l"'l-‘|||.l |

. ::. W’l'l'fffh';ltﬂ ! r'f‘N'i"'|‘lanfh.'.l.|.|'|ﬁ|,j|‘J‘L

y'. .I’lﬁ'r'ﬁr"-"‘ r'I"-‘|III'~'r*l'“h|bh"*||"l."lcl,-l*}"|"| Iwh"'-r"lll'\ﬂr.'u-i N HI!,"I."L l"\lﬂhl Ill..‘II ! "'rllll""'llpruhﬁhl'i Jh- m Llr S i g na I T rac k

On Off

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB ; W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB o %8 Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB 5y | CenterFreg

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
W Auto Marn

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

- e SRl  Center Freq
dBm _Atten 18 dB R 165000000 GHz

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP5010DN-AGN V200R002

H:A“Tg FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
1 the peak limit -25.78 dBm.
Atten 18 dE

1k

1
RS Lt et w.m**‘ﬁwmwmwﬁﬁﬂvwmwwwmwﬂ

#BH 18 kHz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB SRLEREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB 293 ¢ Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

. NI eIl Center Freq
Em #fHtten B dB 8 COB0GE0 GHe

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm #Atten 6 dB RIS  Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

# Agilent Freq/Channel
Mkrl 21.222 B GHz
Ret -8 dBm #Atten & dB 3 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB RE=IPPPWES  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ; Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.1611N20m/8_B@1+2

2.16.1 Ant 1 (Trace#l)

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 753 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm Atten 16 dB IETY IR Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset

i @.0BEREEEE Hz

HI.Q.,!"#

. LIKTP e . .
i Wi -\l"l A w'lv,'-.qlhru.ﬁw 'u,J1*.‘h,.4'r..-;v.1-r,,r;_J.:,r.-Lhq‘.a'[,.,..-.ihﬁm,.,‘uﬁ r*'H'F1'"'-L|'"h"-»’i.~'h..f1'r’h I‘p'*ﬁ'""l-” rl'ff'fr'a""u"l..*r- Signal Track

On Off

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB ly CenterFreq

ASS LIMIT1

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EE:H 128 kHz #BH 368 kHz  Sw

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 6 dBm Atten 18 dB TSR] | Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.000008 MHz
I Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

—— e 10 R P8 Center Freq
dBm _Ptten 18 dE . 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP5010DN-AGN V200R002

H:A“Tg FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE

1R 1
-.m.um-a.,r--1h-,mmwu.*1..'mu..-1-.r...-uQ-lr-mw..-.l.u.-'n-rm*m‘pww-mm.q&nhwhmw'mm.wm.m

#BH 18 kHz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB LR  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

@ dBm Atten 18 dB W Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 764 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

o n T ool Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB SYSPWTS  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I 4] Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm #Aitten 6 dB PRRERS  Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

#: Agilent Freg/Channel
Mkrl 21.188 5 GHz
Ret -8 dBm #Atten & dB G4 1B Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I . :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

- Agilent Freq/Channel
D6.AG7 § GHz
#0tten 6 dB 41.544 dBm Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.16.2 Ant 2 (Trace#2)
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

L
- i h r"rﬂ"r Fah || [ 1 A
J QL Tinim uu;-..;:a.1.au!,r~p.r.J4*~,;Lﬁ..a'.,~‘g,+,||u},.,f:|,ﬁ_h,ﬁ,ﬁl,r TR e iAr Al g Signal Track

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A ofBm Atten 18 dE .I 57.579 ¢ 5;--. Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Fé -EE:H 18 kHz #VBH 38 kHz Sweep 285.4 rn:- ; 1t5)

Copyright 2000-2811 Agilent Technologies
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I %8 Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

i B Fran 161 AR peNele  Center Freq
dBm _Ptten 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBEm #Atten 14 dB
9

PASS LIMIT1
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm. :
Atten 10 dB Eand Fwr -46.
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A AR Arran 10 AR o . Center Freq
4B Atten 18 dB sl 150000000 GHz

PASS LIMIT1

StartFreq
2 5apBaena GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

o Mrer £ R T %8 Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I g - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB REYETEWE  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : : Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I . :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.16.3 Trace#sum (if needed for final judgment)

(Not applicable)

2.1711N20m/8_M@1+2

2.17.1 Ant 1 (Trace#l)
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A ofBm Atten 18 dE 75, 1 - 5;--. Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
| On Off

BW Hz #\BH 918 Hz

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB ¥ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I rn.. Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2008-2011 Agilent Technulugles
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBrm Atten 10 dB RESER:Y]  Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000008 MHz
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

i B Geren 10 dR PN Center Freq
dBm _Ptten 18 dE . 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBEm #Atten 14 dB
9

PASS LIMIT1
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB Fhny | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 18 dB W Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Arren B AR JAPSINdE  Center Freq
Em #fHtten B dB 8 COB0GE0 GHe

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAtten 6 dB EERSRUCR | CenterFreqg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

& dBm #Atten 6 dB / Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I g - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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S'& RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

% Agilent

Ref -8 dBm
’| PASS LIMIT1

BH 1 MHz

C

Report No: SYBH(R)00706507EB-2

#ftten 6 dB

#Il_lI E: H E: MHE

Security Level: Public

Freg/Channel

5Hz
51.511 dEm

Center Freq
24.5000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Sweep 1227 ms i

opyright 20008-2011 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB ! YN Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.17.2 Ant 2 (Trace#2)
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 16 dB el Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track

Ao, BN On Off

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB G4 rn.. Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2008-2011 Agilent Technulugles
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dBE CE 113 Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBEm #Atten 14 dB
9

PASS LIMIT1
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

A :

lzi Bm
4,11 dBm

I
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g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit - 1Em.

Atten 18 dB

iR 1
-.u-ﬂ-.-Wnwhlm,n-F.iMJ‘N.-'.n,qﬂmMn'.rJﬂwlﬂimmhﬁiﬂ'gmhm-ﬁﬂm-ﬂmﬂnﬂmm

#BH 18 kHz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB QECPTRE]  Center Freg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 826 of 913
Copyright © Huawei Technologies Co., Ltd.



\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

0dBn  Pitten 10 dB PN Center Freq

4.50000000 GHz

PASS LIMIT1
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

% Agilent

B #ftten 6 dB

PASS LIMIT1

Report No: SYBH(R)00706507EB-2

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Security Level: Public

Freg/Channel

L P Center Freq
53,141 dBm 8 CO0B0008 Gl

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 : 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ! Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 831 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm #Atten 6 dB ITYOrWe  Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAtten 6 dB EEYSCR | CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB :._Ei“ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB . | 3 Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.17.3 Trace#sum (if needed for final judgment)

(not applicable)

2.1811N20m/8_T@1+2

2.18.1 Ant 1 (Trace#l)
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 16 dB s  Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

_ Freq Offset
e 0.000006000 Hz
HIﬁ"""ﬂ"l"

'h-' W -i|,r +|"""H -
ft‘a'*"ll-ii H‘h T . H ﬁ !
! FL HqH 'J"I."hi"m'i y I."'1'-']'+JliI,l.I'I"rI,""'l"lh[fb'l""rrb 1A """,,u"-*‘f'll'-'h." "I||1[-'I|4r|""‘ﬂFIIlJ.II"‘u"" UF-* f\-,.lquﬁ,f.', I I

On Off

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB : ¥ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dBE 1.5 Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000008 MHz
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 841 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 AR Aerar 10 AR Poseely  Center Freq
dBm _Ptten 18 dE . | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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S'g RF Test Report of AP5010DN-AGN V200R002

H:A“Tg FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB | 5 CenterFreg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A AR Arron 10 R WeRASNE  Conter Freq
dBm Atten 18 dB 1 S0080008 Gl

PASS LIMIT1

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

N MBS Center Freq
B #Atten 6 dB e 2.00000008 GHz

PASS LIMIT1

StartFreq
6.5800A00A GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB EsrR  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB HYSeWrdN  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

& dBm #Atten 6 dB " 47152 ¢ Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

# Agilent Freq/Channel
Mkrl 21185506
Ref -8 dBm #Atten 6 dB £4.387 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB iy Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I . :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.18.2 Ant 2 (Trace#2)
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm Atten 10 dB ZWES Y _Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

. '%I"'-ﬁhllﬂ IM'L'I AT
¥ 1 Illlhlq‘lllhﬂ'p'll'f'ﬂ""llh il JI 1 L Twlld I i
. L ady ol I.-qulh *#11& A I*"'lwi" I"H-rlpﬂl.li"‘ll'|luﬂliil*'-“ " ,nlpﬁ+‘ "Ill}lJn‘.'1'l‘|J\r|llq1-l i'I.-'"’i‘|ll"'lﬁlr'"‘i,\"r1||"‘r,| 1.:‘,’#'-{“" on Slgn3| T ragfkl:

BW Hz #\BH 918 Hz

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB 6. W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten G dB .I 64.796 jEs:--L Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2008-2011 Agilent Technulugles
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB SEIREY | Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

i B Geren 10 dR g %8 Center Freq
dBm _Ptten 18 dE 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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S'g RF Test Report of AP5010DN-AGN V200R002

H:A“Tg FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 865 of 913
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

4,84 dBm
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S'& RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Agilent
d the peak limit -

dBm. .
Atten 10 dB Eand Fwr
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB SELrR  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB ! : ii". Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 869 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 870 of 913
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

o b e B AR SAON ™ Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I g - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel
Mkrl 14.8145G

Center Freq

dEm #ftten 6 dB 16.5ABARRE GHz

PASS LIMIT1

StartFreq
14.5008008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB IR Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB SREEW  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP5010DN-AGN V200R002
Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.18.3 Trace#sum (if needed for final judgment)

(Not applicable)
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g'& RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Appendix F.2: Unwanted Emissions
Into Restricted Frequency Bands
(Radiated)
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S'& RF Test Report of AP5010DN-AGN V200R002

e
HUAWEI

FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

The whole testing range is from “30 MHz to 26.5 GHz (10th harmonics)” is divided into 4 parts according to

the test site settings, which are:

- (Part 1): Test range of “30 MHz to 1 GHZ”,

- (Part 2): Test range of “1 GHz to 3 GHZz”,

- (Part 3): Test range of “3 GHz to 18 GHZz”, and
- (Part 4): Test range of “18 GHz to 26.5 GHZ".

For measurements on smart antenna systems (devices with multiple transmit chains), the test is performed

at all chains to get a final result, due to the radiated measurement method. The result is the directly

measured sum of each chain.

In this Appendix, only the test results and plots under the worst case can be reported. In the result table,

the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and listed emissions

records”.

1 Result Table

EUT Test Range EUT Conf. Emissions Verdict
Placement
Flatwise 30 MHz to 1 GHz Worst Case (11B/1_T@1) < Limit Pass
1 GHzto 3 GHz Worse Case (11B/1_B@1) < Limit Pass
Worse Case (11B/1_M@1) < Limit Pass
Worse Case (11B/1_T@1) < Limit Pass
Worse Case (11Bd/1_B@1+2) < Limit Pass
Worse Case (11Bd/1_M@1+2) < Limit Pass
Worse Case (11Bd/1_T@1+2) < Limit Pass
Worse Case (11N20/0_B@1) < Limit Pass
Worse Case (11N20/0_M@1) < Limit Pass
Worse Case (11N20/0_T@1) < Limit Pass
Worse Case (11N20m/8_B@1+2) < Limit Pass
Worse Case (11N20m/8_M@1+2) < Limit Pass
Worse Case (11N20m/8_T@1+2) < Limit Pass
3 GHz to 18 GHz Worst Case (11B/1_T@1) < Limit Pass
18 GHz t0 26.5 GHz | Worst Case (11B/1_M@1) < Limit Pass

Report No: SYBH(R)00706507EB-2

Huawei Proprietary and Confidential
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&"& RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

2 Result Plot

2.1 EUT Placement: Flatwise

2.1.1 Testrange of “30 MHz to 1 GHz”

2.1.1.1 Worst Case (11B/1_T@1)

80

Level [ dBEY m ]

7O

I

ao i I}
N e . B - AR
>0 ,\M\MW/ J\Au"\/\._lud' KIWVMLL“ \M“.UM
SOM SOM 7OM ,LOOI\';IF cauency [ ] 200M 300M 500M 7OOM 1G
t/ll I\E/IS %8%1&;3?2'11 e aassB, fed strengt h
[ V] oo )RE B 3m - adB FOC aassB, fed strengt h
MEASUREMENT RESULT: "R120921T01_fin"
2012-9-21 7:58
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
42.540000 33.00 -124 40.0 70 QP 100.0 161.00 HORIZONTAL
124.980000 34.70 -14.3 43.5 8.8 QP 100.0 80.00 HORIZONTAL
250.020000 32.00 -10.1 46.0 140 QP 141.0 309.00 VERTICAL
375.000000 41.00 -6.7 46.0 50 QP 100.0 224.00 VERTICAL

2.1.2 Testrange of “1 GHz to 3 GHz”

2.1.2.1 Worse Case (11B/1_B@1)

21211 AV

Report No: SYBH(R)00706507EB-2
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S'é RF Test Report of AP5010DN-AGN V200R002
Huaweir FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Level [ dB{EY m ]
80

7O

60

3G

o
3 1. 5G 2G 2. 5G
A equency [ He]

M ES 1 2092003 r ed
MBS 1 20920><}X03_pr e
M FOO5C 1G - 26. 5G A/ Vot age A/ Limit

MEASUREMENT RESULT: "FCC120920X03_red"

2012-9-20 23:21
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuv/m dB cm deg
2801.600000 43.60 3.2 54.0 104 --- 100.0 270.00 HORIZONTAL
2.1.2.1.2 PK

Level [ dBEY m ]
=0 ™1 I TN | I

- |

so e e ss—— b

a0
30
20
10
o
1G 1. 5G 2G 2. 5G 3G
A equency [ H]
>< M ES 1 20920wW o2 red
MBS FCOC120920wWw o2 pr e
L1 M FCOS5C 1G - 26. 5G _ P Vot age A< Limit

MEASUREMENT RESULT: "FCC120920W02_red"

2012-9-20 23:13
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
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sm RF Test Report of AP5010DN-AGN V200R002

HUA“TQ FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public
MHz  dBpV/m dB dBuv/m dB cm deg
2802.400000 55.90 3.2 74.0 18.1 --- 100.0 270.00 VERTICAL

2.1.2.2 Worse Case (11B/1_M@1)

21221AV

Level [ dBEY m ]

[=e)
|

o -
1G 1. 5G 2G 2. 5G 3G
A equency [ Hz]

M ES X1 2092002 r ed
M ES 1 20920><}02_pr e
i M FOOs5C 1G - 26. 5G A/ Vot age AV Limit

MEASUREMENT RESULT: "FCC120920X02_red"

2012-9-20 22:49
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuVv/m dB cm deg
2797.600000 43.70 3.2 54.0 103 --- 100.0 0.00 VERTICAL
2.1.2.2.2 PK
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g'é RF Test Report of AP5010DN-AGN V200R002
Huaweir FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Level [ dBEY m ]
=° ™ I TN I | 1

- l

:lk l- S ‘ . ,,...-JLM-—L S ——

° = 1. 5 =G =. 565G =G |
 equency [ H&]
>< M ES FCO1 20920wWOol_r ed
E/II I\E/IS %ﬁ%ﬁf&v‘_'gé—gée_m Vot age P Limt
MEASUREMENT RESULT: "FCC120920W01_red"
2012-9-20 23:02
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
2824.800000 56.10 3.3 74.0 179 - 100.0 0.00 VERTICAL
2.1.2.3 Worse Case (11B/1_T@1)
2.1.2.3.1 AV
Level [ ABEY m ]
o -
° 1G 1. 5G 2G 2. 5G 3G
A equency [ Hz]
> M ES 12092004 r ed
t/ll I\E/IS %ﬁ(o:iig;ggpgee A/ Yot age A/ Limt
MEASUREMENT RESULT: "FCC120920X04 red"
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&% RF Test Report of AP5010DN-AGN V200R002

Huawer FCC ID: QISAPS5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

2012-9-20 23:30
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBuv/m dB cm deg
2806.000000 43.60 3.2 54.0 104 --- 200.0 180.00 HORIZONTAL
2.1.2.3.2 PK
Level [ dBfEY m ]
=0 I I ITC0 I | - I
[Sle) l
50 l‘ L L“" -
1S 1. 5G = equency [ '_Z.Z;E- 2. 5G 3G

>< M ES X1 20920wW o032 _r ed

M EsS FC120920wW o3 _pr e .

LI M FaOsc 1G - 26. 5G _ P Vot age P Limt

MEASUREMENT RESULT: "FCC120920W03_red"
2012-9-20 23:42
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2873.200000 56.20 3.4 74.0 17.8 --- 100.0 0.00 VERTICAL

2.1.2.4 Worse Case (11Bd/1_B@1+2)

2.1.2.41 AV
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sm RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Level [ dBEY m ]

1G 1. 5G 2G 2. 5G
A equency [ Hz]

3G

M ES X1 2092005 r ed
MBS 1 2092005 pr e
i M FOs5C 1G - 26. 5G A/ Vot age AV Limit

MEASUREMENT RESULT: "FCC120920X05_red"

2012-9-21 0:02
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuv/m dB cm deg
2800.000000 43.70 3.2 54.0 10.3 - 100.0 270.00 VERTICAL
2.1.2.4.2 PK
Level [ dB{EY m ]
= I I ITCI [ - I
[Sle)
s0 " ~ e — . Slsdefiert”
\WWL "
° 1G 1. 5G 2G 2. 5G 3G
A equency [ Hz]
>< M ES 1 20920wWw o4 r ed
D FroascaaY2dBE A< otage H< Limt

MEASUREMENT RESULT: "FCC120920W04_red"

2012-9-20 23:54

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 887 of 913




sm RF Test Report of AP5010DN-AGN V200R002

Security Level: Public

HUA“TQ FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN
MHz  dBpV/m dB dBuv/m dB cm deg
2752.800000 55.80 3.0 74.0 18.2 --- 100.0 90.00 VERTICAL

2.1.2.5 Worse Case (11Bd/1_M@1+2)

21251AV

Level [ dB{EY m ]

80

7O

[STe]

50

8 8
=

10

° 1L G 1. 5G 2G 2. 5G 3G
A equency [ Hz]
>< M ES 1 2092006 r ed
MEASUREMENT RESULT: "FCC120920X06_red"
2012-9-21 0:11
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2789.200000 43.60 3.1 54.0 104 --- 100.0 0.00 VERTICAL
21252 PK
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g'é RF Test Report of AP5010DN-AGN V200R002
Huaweir FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

Level [ dBEY m ]
= I I | I - 1
7O ,l
[Sle]
so \\ . ‘ Lm-‘“"“"""""""’ "
a0
30
20
10
o 2
1G 1. 5G 2G 2. 5G 3G
 equency [ HE]
>< MBS X1 20920wW oS r ed
MBS 1 20920wW OsS. pr e
L1 M FCOOscC 1G - 26. 5G _ P Vot age P Limt

MEASUREMENT RESULT: "FCC120920W05_red"

2012-9-21 0:22

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
2771.600000 56.70 3.1 74.0 173 --- 100.0 0.00 VERTICAL

2.1.2.6 Worse Case (11Bd/1_T@1+2)

2.1.2.6.1 AV

Level [ dB{EY m ]

"

&0
It

8

8

8

10

o
1L G 1. 5G 2G 2. 5G 3G
A equency [ Hz]
>< M ES X1 2092007 r ed
M ES 1 20920>}X07__pr e
i nM FOOsCcC 1G - 26. 5G A/ Yot age A/ Limit

MEASUREMENT RESULT: "FCC120920X07_red"

Huawei Proprietary and Confidential
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&% RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

2012-9-21 0:52
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBuv/m dB cm deg
2800.000000 43.60 3.2 54.0 104 --- 200.0 90.00 HORIZONTAL
2.1.2.6.2 PK

Level [ dBEY m ]

= I I | ] [ | |
70
[STe)
2 0
50 I A .
k I A \ l_.'u'._., oot Py WRPFEW VY
a0
30
20
1o
o
1is 1. 5 =G =. 5 =G
 equency [ HE]
> MES FOS120920WOo7_r ed
MES FOC120920WO7_pr e
LI M Fasc 1G - 26. 5G _ P Vot age P Limt

MEASUREMENT RESULT: "FCC120920W07_red"
2012-9-21 1:03
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2798.400000 56.10 3.2 74.0 179 --- 100.0 270.00 HORIZONTAL

2.1.2.7 Worse Case (11N20/0_B@1)

2.1.2.71 AV
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&% RF Test Report of AP5010DN-AGN V200R002

WAWE FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

HUAWEI

Level [ dBEY m ]

1G 1. 5G 2G
H equency [ HE]

3G

ES FOol20920>08_ r ed
ES FOSlL20920>X0DS_pr e
M FOC1I5C 1G - 26. 5G __AV ot age AV Limt

MEASUREMENT RESULT: "FCC120920X08_red"

2012-9-21 1:25
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuv/m dB cm deg
2786.000000 43.60 31 54.0 104 --- 200.0 0.00 VERTICAL
2.1.2.7.2 PK

Level [ dBEY m ]

=9 I I JTC I |

7O

[Se}

a0

30

20

3G

1G 1. 5G 2G
A equency [ Hz]

FOC1 20920WwW o8 r ed
FOC1 20920W 08 _pr e
FOC1I5C 1G - 26. 5G _ P ot age P Limt

[
<

MEASUREMENT RESULT: "FCC120920W08_red"

2012-9-21 1:17
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
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S'é RF Test Report of AP5010DN-AGN V200R002
Huaweir FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

MHz  dBpV/m dB dBuv/m dB cm deg
2731.200000 55.60 2.8 74.0 184 --- 100.0 180.00 HORIZONTAL
2.1.2.8 Worse Case (11N20/0_M@1)
2.1.2.8.1 AV
Level [ dBfEY m ]
[STe) " I
1 G 1. 5G = equency [ Fi;_—‘ 2. 5G 3G
MEASUREMENT RESULT: "FCC120920X09_red"
2012-9-21 1:34
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2827.600000 43.70 3.3 54.0 10.3 --- 100.0 0.00 HORIZONTAL

2.1.2.8.2 PK
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g'é RF Test Report of AP5010DN-AGN V200R002
Huaweir FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

Level [ dBfEY m ]
e ™1 I ITCN [ | - I
(STe}
=e \\ | A W X
° = 1. 5 =G =. 5 E=m
 equency [ HE]
> M ES 1 20920wW 09 red
Ui Foascs1a Y26 8BS mx votage P Limt
MEASUREMENT RESULT: "FCC120920W09_red"
2012-9-21 1:45
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2806.400000 55.90 3.2 74.0 181 --- 100.0 90.00 VERTICAL
2.1.2.9 Worse Case (11N20/0_T@1)
2.1.2.9.1 AV
Level [ dBfEY m ]
o g
° = 1. 5 =G =. 5 E=m

 equency [ HE]

M ES X1 20920>}<A0 r ed
MBS 1 20920>}<A0_pr e
L1 M FOOs5C 1G - 26. 5G AV Vot age A Limt

MEASUREMENT RESULT: "FCC120920X10_red"
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&% RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

2012-9-21 2:05
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBuv/m dB cm deg
2793.600000 43.60 3.2 54.0 104 --- 200.0 270.00 VERTICAL
2.1.2.9.2 PK

Level [ dB#EY m ]

= ™ I | [ | | |
7o
6o
50 o soasninns
R T Y T N
RWWWWW d
a0
30
20
10
o
fr<y T 5 > >. 5 =]
A equency [ Hz]
< M ES FOC120920W 10_r ed
MES FOo120920W 10 _pr e
LI M FOCI5C 1G - 26. 5G _ P Vot age B Limt

MEASUREMENT RESULT: "FCC120920W10_red"
2012-9-21 1:58
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2773.600000 56.00 31 74.0 180 --- 100.0 270.00 HORIZONTAL

2.1.2.10 Worse Case (11N20m/8_B@1+2)

2.1.2.10.1 AV
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s% RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

Level [ dBiiY m ]
80

1G 1. 5G r cquency [ FZ'Z;_‘—‘ 2. 5G 3G
> M ES FCO120920><A1._red

M EsS 1209201 _pr e .

Ll M Fasc 1G - 26. 5G A/ Vot age AV Limt
MEASUREMENT RESULT: "FCC120920X11_red"
2012-9-21 2:59

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg

2834.400000 43.60 3.3 54.0 104 --- 200.0 270.00 HORIZONTAL
2.1.2.10.2 PK

Level [ dBEY m ]

=° ™ I JTC | I |

7O

[Se)

- ‘WMMMWWW‘WIJ

a0

L sl ubdelebanE,

30

20

1G 1. 5G 2G
A equency [ HE]

3G

1 20920wWw i1l red
FCC120920WwW 1l pr e
FCOOscC 1G - 26. 5G _ P Vot age A< Limt

[22
<

MEASUREMENT RESULT: "FCC120920W11_red"

2012-9-21 3:10

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
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§"é RF Test Report of AP5010DN-AGN V200R002
HUAWEI

FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

MHz  dBpV/m dB dBuv/m dB cm deg
2852.000000 56.10 3.4 74.0 179 -- 100.0 180.00 VERTICAL
2.1.2.11 Worse Case (11N20m/8_M@1+2)
212111 AV
Level [ dBfEY m ]
o -
-——-—‘-“J——_/
. Ay WW
° 1G 1. 5G 2G 2. 5G 3G
 equency [ HE]
> M ES 1 20920><a2 r ed
U Foaecas i s ea _av Vot age AV Limt
MEASUREMENT RESULT: "FCC120920X12_red"
2012-9-21 3:29
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2804.400000 43.60 3.2 54.0 104 --- 200.0 180.00 VERTICAL
2.1.2.11.2 PK
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g" RF Test Report of AP5010DN-AGN V200R002

-
HUAWEI

FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

Level [ dBEY m ]
e I I ITCN (I — I
[Sle]
s | I _— —
l |A Jadip o/ i >
° = 1. 5 =G = 565G =G |
 equency [ HE]
> M ES FO120920wWw 12 red
U s 1d Y26 B8 m< votage P Limt
MEASUREMENT RESULT: "FCC120920W12_red"
2012-9-21 3:22
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
2840.000000 56.30 3.3 74.0 17.7 --- 100.0 90.00 VERTICAL
2.1.2.12 Worse Case (11N20m/8_T@1+2)
2.1.2.12.1 AV
Level [ dBfEY m ]
o !
° = 1. 5 =G =. 5 E=m

 equency [ HE]

FCX120920>}<A3 r ed
1 20920><}<A3_pr e
FOOs5C 1G - 26. 5G AV

Vot age A/ Limt

MEASUREMENT RESULT: "FCC120920X13_red"
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&% RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

2012-9-21 3:38
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBpV/m dB cm deg
2804.000000 43.60 3.2 54.0 104 --- 100.0 90.00 HORIZONTAL
2.1.2.12.2 PK

Level [ dBEY m ]

= ™1 I 0 (. | [
70
[Sle]
N iy
eerezh -
B i R b
/s T
a0
30
20
1o
o
IS 1. 5G 2GS 2. 5G 3G
A equency [ Hz]

>< MES FO120920WwW 13 red

MES FAS1l20920W 13 pr e

LI M FaOIscC 16 - 26, 56 _ P Vot age PK Limt

MEASUREMENT RESULT: "FCC120920W13_red"
2012-9-21 3:50
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2840.800000 56.10 3.3 74.0 179 --- 100.0 180.00 VERTICAL
2.1.3 Testrange of “3 GHz to 18 GHz”

2.1.3.1 Worst Case (11B/1_T@1)

2.1.3.11 AV
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&"& RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Level [ dBEY m ]

80

7O

[

3G A4S 5G G TS 8G 10O
 equency [ HE]

118G

FOC120931\Vv02_r ed
FOC120931\V02_pr e
FOO1I5C 1G - 26. 5G __AV ot age AV Limt

[22
<

MEASUREMENT RESULT: "FCC120931V02_red"

2012-9-21 7:08
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuv/m dB cm deg
17993.600000 49.80 29.4 54.0 42 --- 200.0 180.00 HORIZONTAL
2.1.3.1.2 PK

Level [ dBfiiy m ]

- ) 'l U L u I | L
452 R G o ot e L R e

10

3G a4 5G 6G TS 8G 10G
A equency [ HE]

118G

FO120931WwW o2 red
FCOC120931wW o2 pr e
FCCs5C 1G - 26. 5G _ P Vot age PK Limit

>

[22
<

MEASUREMENT RESULT: "FCC120931W02_red"

2012-9-21 7:30
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
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&% RF Test Report of AP5010DN-AGN V200R002

WAWE FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

HUAWEI

Security Level: Public

MHz  dBuVv/m dB dBpV/m dB
17916.000000 61.50 28.9 74.0 125 ---
2.1.4 Testrange of “18 GHz to 26.5 GHz”
2.1.4.1 Worst Case (11B/1_M@1)

21411 AV

cm

deg

200.0 0.00 VERTICAL

Level [ dBEY m ]

80

B et S N N —~——
30
20
10
o
118G 199G 200G 221G 222G 23G 244G 25G 26. 5G
 equency [ Hz]
>< M ES X1 20920202 r ed
MBS 1 20920202 pr e
[V FOO1IsC 1G - 26. 5G A/ ot age AV Limt

MEASUREMENT RESULT: "FCC120920Z02_red"

2012-9-20 21:20

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
20495.200000 37.70 29.9 54.0 16.3 --- 100.0 0.00 HORIZONTAL
21412 PK
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g" RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

Level [ dBEY m ]
80

7O

118G 19G 200G 221G 222G

)

A equency [ HE]

MBS X1 2092001 r ed
M B FCC1 20920Y01 . pr e
[ I V4 |

FOOs5cC 1G - 26. 5G - P Vot age PK Limit

MEASUREMENT RESULT: "FCC120920Y01_red"
2012-9-20 21:39
Frequency Level Transd Limit Margin Det.

MHz  dBuV/m dB dBuv/m dB

20264.400000 50.20 29.4 74.0 238 ---

Height Azimuth Polarization

180.00 VERTICAL

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 901 of 913



S'é RF Test Report of AP5010DN-AGN V200R002
Huaweir FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Appendix G: Receiver Spurious
Emissions

Report No: SYBH(R)00706507EB-2 Huawei Proprietary and Confidential Page 902 of 913
Copyright © Huawei Technologies Co., Ltd.



s% RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

The whole testing range is from “30 MHz to 8 GHz (3rd harmonics)” is divided into 2 parts according to the
test site settings, which are:
- (Part 1): Test range of “30 MHz to 1 GHz”, and
- (Part 2): Test range of “1 GHz to 8 GHZz”.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is performed

at all chains to get a final result, due to the radiated measurement method. The result is the directly

measured sum of each chain.

In this Appendix, only the test results and plots under the worst case can be reported. In the result table,

the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and listed emissions

records”.

1 Result Table

EUT Test Range EUT Conf. Emissions Verdict
Placement
Flatwise 30 MHz to 1 GHz 11x_RX < Limit Pass

1 GHzto 8 GHz 11x_RX < Limit Pass
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&% RF Test Report of AP5010DN-AGN V200R002

Huawel FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

2 Result Plot
2.1 EUT Placement: Flatwise
2.1.1 Testing Range of “30 MHz to 1 GHz”

2111 11x_RX

Level [ dBEY m ]
80

70

8

) A s V2 e Nz, TN

=o Vo

o
30M 50M 7OM 100M 200M 300M S500M 7OOM 1G
 equency [ HE]
< M ES R121012Z04 fin
M ES R1L21012Z04 pr e
I M O R=E dassB 3m FCOC dassB, fed strengt h
LM FCC R B 3m - adB o dassB, fed strengt h

MEASUREMENT RESULT: "R121012204_fin"
2012-10-12 10:38
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuVv/m dB cm deg

375.000000 42.30 -6.7 46.0 3.7 QP 100.0 237.00 HORIZONTAL
874.980000 36.00 1.0 46.0 10.0 QP 100.0 260.00 HORIZONTAL

2.1.2 Testing Range of “1 GHz to 8 GHz”

2121 11x_RX
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g'é RF Test Report of AP5010DN-AGN V200R002
Huawei FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Level [ dBEY m ]

80
70
[Sle]
50
PR Py iyl
Prchantin T, ot i i
40 ! had 't \ i
30 e
>
20
10
o =
1G 2G 3G a4 5G G 8G
H equency [ HE]
< M ES R120920R><0D2_f n
M ES R1L20920R<02__pr e
I M O R=E dassB 3m FCOC dassB, fed strengt h
LM FCC FRE B 3m - adB o dassB, fed strengt h

MEASUREMENT RESULT: "R120920RX02_fin"

2012-9-21 2:43
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg

1600.208000 40.50 -3.0 59.5 19.0 AV 109.0 245.00 HORIZONTAL
3532.564000 26.20 53 59.5 33.3 AV 157.0 234.00 HORIZONTAL
5341.380000 28.50 10.5 59.5 31.0 AV 123.0 194.00 HORIZONTAL
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s% RF Test Report of AP5010DN-AGN V200R002
Huaweir FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN Security Level: Public

Appendix H: AC Power Line
Conducted Emissions
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S'é RF Test Report of AP5010DN-AGN V200R002
Huaweir FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

Security Level: Public

In this Appendix, only the test results and plots under the worst case can be reported.

1 Result Table

EUT Conf. Maximum Emissions Verdict
11B/1 T@1 Not found obvious spikes or see marked spikes on plots and Pass
listed emissions records.
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&'A RF Test Report of AP5010DN-AGN V200R002

WAWE FCC ID: QISAP5010DNAGN, IC ID: 6369A-AP5010DNAGN

HUAWE! Security Level: Public

2 Result Plot

2.1 11B/1. T@1

Voltagewith4-Line-LISN

EN:55022Volage ChssB QP

b 22022 Voltage ChssB )
a
2 40t *
g " L K .
30t . P . pe
20T
101
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth PE Line Corr. Margin Limit Comment
(MHz) (dBuV) Time (kHz) (dB) (dB) (dBuV)
(ms)
0.150000 51.4 1000.0 9.000 | GND L2 10.6 14.6 66.0
0.388500 37.7 1000.0 9.000 | GND L2 10.4 20.3 58.0
0.474000 34.5 1000.0 9.000 | GND L2 10.4 21.9 56.4
0.496499 33.8 1000.0 9.000 | GND L2 10.4 22.3 56.1
3.149288 34.1 1000.0 9.000 | GND L1 10.4 21.9 56.0
4.384965 33.7 1000.0 9.000 | GND L2 10.4 22.3 56.0
Final Result 2
Frequency Average Meas. Bandwidth PE Line Corr. Margin Limit Comment
(MHz) (dBuV) Time (kHz) (dB) (dB) (dBuV)
(ms)
0.420000 32.1 1000.0 9.000 | GND L2 10.4 15.2 47.3
1.559662 26.8 1000.0 9.000 | GND L2 10.4 19.2 46.0
2.038778 27.8 1000.0 9.000 | GND L1 10.4 18.2 46.0
2.585055 26.8 1000.0 9.000 | GND L2 10.4 19.2 46.0
3.883665 27.6 1000.0 9.000 | GND L1 10.4 18.4 46.0
15.153555 30.3 1000.0 9.000 | GND L1 10.3 19.7 50.0
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Appendix |: Photos of Test Setups
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1 Test Setup 2

1.1 Radiated (Unwanted Emissions into Restricted Frequency Bands, cabinet/case emissions
with impedance matching for antenna-port)

1.1.1 Measurement Setup from 30 MHz to 1 GHz

| .

1.1.2 Measurement Setup from 1 GHz to 3 GHz, 3 GHz to 18 GHz

1.1.3 Measurement Setup from 18 GHz to 26.5 GHz
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1.2 Radiated (Receiver Spurious Emissions)

1.2.1 Measurement Setup from 30 MHz to 1 GHz

1.2.2 Measurement Setup from 1 GHz to 8 GHz
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2 Test Setup 3

END
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